
Model#:W-284D2C Kit

HEAD

LEG ANGLE

Out pull/press the button
to angle adjustable

Angle:23 degree

Angle:55 degree

Angle:85 degree

Out pull the adjuster to adjust the leg's angle,  
there are three stops of leg angle adjustable, 
e.g.85 degree,55 degree, 23 degree. And press 
the button to lock after angle was adjusted well.

Tripod's angle adjust:

23°

55°

85°

TRIPOD USER'S  LAUNAM  

Base knob

Section adjustable knob

Leg(Carbon fiber)

1/4" Screw thread

Leg spread angle lock

Rubber foot pad

Ballhead+Pedestal Lock Fine-tuned button
(assist to adjust the ball)

1/4"Screw hole

3/8" screw thread hole The ball-head + Pedestal lock to
control the ball's locking

Quick release clamp knob

Base knob

Panoramic adjustable knob

Ball-head+Pedestal lock

Roating this knob 
to adjust the panoramic Rotating the knob

to control the
quick release
plate to lock
or unlock

Base control knob

TRIPOD LEG EXTEND

Rotating the button
to lock or unlock 

FOOT SPIKE INSTALLING

Rotating and moving out
the rubber foot pad, 

installing the foot spike 

Can use the allen key(3.5mm)to
assist to fix foot spike tightly
Friendly reminder: the foot spike here
was dual use(one side is short and the
other is long)

HEAD INSTALLING

3/8" screw thread

1.Do not exceed the large capacity of loading.
2.Make sure to lock and keep safe when operating the tripod.
3.The best working temperature is between Minus 40 degree - 100 degree, do please 
use it in the temperature range.Do not use the tripod at sea.
4.Do not keep the product under the sunshine for long time.
5.To make sure all equipments(like camera)was taken down from the tripod when on 
transportation.
6. After working, do keep it clean of all accessories and tripod before packing.
7.Do please use the standard lube(oil) if need.
8.Do not connect any power when using.

NOTICE

    If you need to moving the tripod position on shooting, do please take down the 
camera(especial for the telephoto lens),it may broke down your camera.

Friendly Tips


